TEXIO

g e S

SYIIINTHETH

GRA-417

KA >O>A-Fo /05—
© PRINTED IN TAIWAN  B71-0452-08

Ty~ M7 b—5 GRA4T X, it it STW-9901,9902,9903 % EIA H& DIEHET v 7 IZ~ T v b 5720007 ¥ 74 TY,

1. EBEEmURR

B & BE |mE

1 L£E 4 {8

2 *T M3x8 2 1@

3 %2 M4x10 7@

4 [EmH/ N — 118

5 HIE/ AL 118 |4UEIA
6 WF 2@ |3U

7 %< M4x16 4 {8

3. A AAFIE
(1) EyrSEOTEORE 2 BRYSNT,

FEER
O EEYTT DT, FVVITUEREIT YR TV ILERF I TS,

T

-

™

®

®

2. SYIRINTETRAOMIFE
[EEH/N\—4 [ZRIE/ NIV 5 EEF 6 #x P 7% E AL TRY T3,

(2) vt fiE (EAD)Dr—RZEHTLASRY (RIEO TADZERYSMN T,
THSE

~.

YR—k7oT L
* B TIEHR— 7O ILERELTEYFEE A,
MRDSVIEFRASINTNWIIGEE . Y R—, 7T ILIEZEDS VY
DA—AMIRFTLTNVDHDEZFEHALIZELY,
L TFICIEMEURMESNSIGE . Y R—rT7 U ILIZKYERfT A
BWMEENHYET O TIHERDIZ T IFTIZELY,

4%
HE

Tk (M%)

GRA-417 #92.0kg

GRA-417 482.6(W)x177(H)x500(D) mm



TEXIO

INSTRUCTION MANUAL

RACK MOUNT ADAPTER

GRA-417

TEXIO TECHNOLOGY CORPORATION
© PRINTED IN TAIWAN B71-0452-08

The GRA-417is the standard rack mount adapter in conformance to the EIA Standards. It is designed to mount our STW-9901, STW-9902 and STW-9903.

1. COMPONENT PARTS LIST

Parts

Q
<

Remark

L type bracket

Screw BMS M3 * 8

Screw BMS M4 x 10

Bottom cover

Front plate

4U EIA

Handle

3U

N ook |lwinn | =
AN~ NN

Screw BMS M4*16

3. INSTRUMENT MOUNTING PROCEDURES
(1) Remove the bottom two rear panel feet from the unit.

(3) Attach the 4 L type brackets using the screws 2 to the units.

-,

ey
IR
ng*‘
Pty
-\%M‘z

1

INSTRUCTIONS

OThe instrument is heavy. Attach support angles after mounting it on the rack.

11

™

®

®

We provide no support angles. Use support angles provided by

~._

Support angles

the rack manufacturer, when a mass-marketed rack is used.

If the instrument is mounted with no spaces above and below it, the support

angles may not be attached. Check before mounting.

2. ASSEMBLY PROCEDURES OF RACK MOUNT ADAPTER
Attach the front plate and handles to the bottom cover using screw 7.

(2) Remove a screw from each side panel (bottom front) from the 2 screws in total,
one hidden from view in the diagram below.

(3) Attach the unit to the bottom cover with L type brackets and screws 3. Make sure

the front panel butts up against the front palate of the rack.

Specifications
Weight GRA-417: Approx. 2.0kg
Dimensions (after assembly)
GRA-417:482.6 W x 177 H x 500 D mm



